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Email:Cre@microlabchennai.com Web: www.microlabtesting.com 

TEST REPORT 
Customer Report No /Date MU13512/1/22-23 Dt-13 Jul 2022 
M/s.Polyamyna Nanotech Private Limited 
BTCIF-04 & 05,1st Floor, TICEL 
BioDark,Phase-2, No 5, CSIR Road,Taramani 
Chennai 

Your ref/ Date Letter Dt-17 Jun 2022 

Our ref/ Date TOCR 13512/22-23 D1 11 Jul 2022 

Date of Testing 11 Jul 2022-13 Jul 2022 

Sample Drawn By Customer 
Liquid Sample 
ID 2 

Sample Description 

Oty: 1No 

Chemical Analysis (Wet) 

SINo Test Parameter Observed Value Method 
By ICPOEs 141.0 Silver as Ag (ppm) 

Verified By: Murali For MICROLAB 

S.R.Balasubramaniam-M.E.. (Met. Engg) 
Authorized Signatory 

End of the test report ***** -**-----*-.*-*-**. 
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NOTE s repot relates ony to the particular sampie submited forteste Any corecion in the report wilinvalidate ths report Samples will e destroyed ater 15 days 

from date of completion of tests uniessintormed by the customer e Any complaints about this report should be communicated in wing with in 7 days fbrm the date of 
receplotrepone This eportcannotbereproducadexceptintle Sample descipionis given as descrbed by the customere Samping s nolcamed outby helaboratory 

Laboraloy epots he slalenents ol conormiy to matleral specication as per Decson Rule 1, Nan Conoemiy as per Decision Rule 4& tor Rules 2&3customer provides leecback 
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